CERTIFICATE N.O.("J M 8%
DATE OF ISSUE(*# & 91 21
CONTRACT(P/O) NO.(A 2Fl &)
PR NO.(F4#4 Y1)

COMMODITY (4] ¥ '4)

: 2016-02-29

e o AN F A Hyunorl & o) R A 4] 3] A}
MILL TEST CERTIFICATE STEEL  HYUNDAI STEEL

&4 3 v Bk Al BT QLR 706 (1-)683-711

st EN 10204 TYPE 3°1 - 2004 (ULSAN PLANT) 706, Yeompo-ro, Buk-gu, Ulsan, Korea

: CARBON STEEL PIPE

TEL:82-52-280-0114, FAX:82-52-287-8916

SPECIFICATION(#| -7t 4) : APISL B PSLI/ASTM 53B CUSTOMER(ZZEA}) : PLESA ANAHUACY CIASS.A. DE C.V.
I~ Hydrostatic Tensile Properties (Gage length : 2 inch) Hardness Test & CVN Impact Test D.W.T Test ('C)
Test " Hard 1 E
OF SIZE TOTAL Tensile Strength | vield | v/ CVN Impact Test { T)
PIVE PCS WEIGHT | o Spec. : isid o Roce | B ness Shear Area(%)
No. , HEAT No. Base | Weld |°temBth| Rate Absorbed Energy (Joule) Sh
e END OUT-DIA x THICK x LENGTH % | Pressure | Time Test ) N
(917 X 571 X Aol Mpa Mpa | Mpa | % | % e 1| 2 [ 3 [ag|re®] 1 ] 2 ]ay
ecimen
Min. a5 | 415 | 25 % 0
il () (KG) (F) PSI SEC | %2 #3 #2|  size
Max. Criteria : In the case of 10X10
1 EB BE 20" X 0250" X 21.000F 12 6,081 252.0 G79610 540 10 T 470 506 315 36
2 EB BE 20" X 0250" X 21.000F 1 507 21.0 N71872 540 10 T 541 503 457 37
| 3 EB BE 20" X 0250" X 21.000F 18 9,121 378.0 SB59057 540 10 I 459 475 314 41
4 EB BE 20" X 0250" X 21.000F 5 2,534 105.0 SU67313 540 10 T 449 454 315 41
Chemical Composition #2:x100 3: x1000 4:x10000 Zn-Coating Test HC-Test H.I.C Test Remark
Collapse SS.C.C | # 1) Type of pipe end(¥} %
N Mn CM1 | cm2 . Copper Sulfate P ype of pip
. Spec. C 5z P 8 Cu Ni Cr Mo B %8 w5 Zn Coating Test Pressure | CLR | CTR| CSR Test EB-ERW Black BE-Bevel End
| No. Heat No. P ) P T asult E % % o # 2) L: Longitudinal, T: Transverse
i i
2 : 2 2 2 2 4 2 e b ps ° s # 3) B: Base, W: Weld Line, H: Heat Affected Zone
Min w4 # 4) H: Heat(Ladle) Analysis, P: Product Analysis
Max. 26 120 | 30 30 50 50 50 15 10 6 15 # 7) For each reduction of 0.01% below the specified max.
1 G79610 B 7 76 11 4 for C, an increase of 0.05% above the specified max.
Pl 16 76 12 4 2 4 TR 1 TR TR for Mn is permissible, up to a max. of 1.65%
Pl 16| 76| 12| s A R e AR N e # 8) CMI-Nb-V
# 9) CM2=Nb+V+Ti
N
2 D187 H 7 102 = 2 # SPEC YEAR-API 5L 45th Edition(2013)/ASTM A53(2012)
P 8 110 18 3 1 2 3 TR 3 3 4
| B 8 109 18 3 1 2 3 TR 4 3 4
3 SB59057 H| 14 68 11 4
P 13 72 11 5 1 3 3 1 2 TR TR
P | STy 72 12 5 1 3 3 1 2 TR | TR ) ) o R
4 SU67313 H| 14 65 11 2 i i :
p|l 3 fe |10 4 |m®] 2] 3] m| 1 |[®R|m® § - e
P| 13 [ e [ 10| 4 [TR| 2 3 |/ TR| 2 | TR [ TR LA EN A 4]
4 idual M i L
Heat Treatment Non-Tiearriiceive Test Flattening Visual & Dimension Resictial Maggetism
U (Gauss)
GOOD GOOD GOOD GOOD GOOD
wAES B FAe HANAFE BF I HK CHOI
WE HEREBY CERTIFY THAT MATERTAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER
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DATE OF ISSUE(Z- 41 91 4 : 2016-02-29 STEEL HY[INDAI STEEL
CONTRACT(P/Q) NO.(Z 2P &) - MI | l| ; I EST ( ERTIFICA I El,
O (A BB F L&Ak 3% oAbl Al B ol 3L 706 (4-)683-711
PR NO.(F-i%4] M%) : 5200111791 _ T AE G R T T
EN 10204 'I"Y'PE 3-1 2004 (ULSAN PLANT) 706, Yeompo-ro, Buk-gu, Ulsan, Korea
COMMODITY(# % ') : CARBON STEEL PIPE TEL:82-52-280-0114, FAX:82-52-287-8916
SPECIFICATION(A 3 11 #}) : API5L B PSLI/ASTM 53B CUSTOMER(ZL 2} A}) PLESA ANAHUAC Y CIASS.A. DEC.V.
. Hydrostatic Tensile Properties (Gage length : 2 inch) Hardness Test & CVN Impact Test DW.T Test (C)
Test ; Hard b
QOF TOTAL Tensile Strength . ; CVN Impact Test ( T)
oo SIZE PCS WEIGHT | o Spec. : . Yield " ;ff EL ness - Shear Area(%)
No. HEAT No. Base | Weld |°Urengthjnate Absorbed Energy (Joule) Sh
© END OUT-DIA x THICK x LENGTH ® | Pressure | Time et & - ”
(917 X 57 X Lo)) Mpa Mpa Mpa % % -y 1 I 2 | 3 | Avg real®o) [ 2 | Avg
ecimen
., . Min, a5 | 415 | 285 % i
#1 () (KG) (F) PSI SEC #2 %3 #2|  size ——
Max. Criteria : In the case of 10X10
1 EB BE TOTAL 36 18,243 756.0
Chemical Composition #2:x100 3; x1000 4:x10000 Zn-Coating Test HC-Test H.I.C Test Remark
M1 C Sulfare | Collapse SS5.C.C | # 1) Type of pipe end(3} F)
Spec. C 2:‘; P S Cu Ni Cr Mo B %8 C;\d; Zn Coating ﬂpp;l‘es:l B Pressure | CLR | CTR | CSR Test EB:ERW Black BE:Bevel End
No. Heat No. = % = = - - 7y P % # 2) L: Longitudinal, T: Transverse
% 2 - 8 < 2 4 2 mt e P 2 2 # 3) B: Base, W: Weld Line, H: Heat Affected Zone
Min w4 # 4) H: Heat(Ladle) Analysis, P: Product Analysis
Max. 26 | 120 | 30 30 50 50 50 15 10 6 15 # 7) For each reduction of 0.01% below the specified max,
for C, an increase of 0.05% above the specified max.
for Mn is permissible, up to a max. of 1.65%
# 8) CM1=Nb+V
# 9) CM2=Nb+V+Ti
# SPEC YEAR-API 5L 45th Edition(2013)/ASTM A53(2012)
Non-D ive T Residual Magneti =
Hear Treatment it e;t;x;;we S Flattening Visual & Dimension = u;Gauzgnetlsm
GOOD GOOD GOOD GOOD GOOD
wAEe DY A HADAS L RIYYTH HK CHOI
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
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